Primiedd b UL 3. A

Tord

Series 1801
PARTS CATALOG

Supplement No. 1

R

WDUSTRIAL :
C

SEPTEMBER, 1958 &
TRACTOR AND IMPLEMENT DIVISION 1
Mm%&omwj L
2500 East Maple Road, Birmingham, Michigan g

Copriight 1938, Fordt Mater Company

|



FORWARD

This publication lists the new service parts which are used
exclusively for the Series 1801 Ford Industrial Tractor,
This publication is a supplement to, and must be used in
conjunction with the Tractor Parts Catalog, dated February,
1958, Instructions to be followed in locating parts are shown
in the general information section, Page II of the February
catalog, The Ford Industrial Tractor is basically the same
as the Series 801 Tractor, Parts common to both Series

801 and 1801 are shown in the February catalog,

A numerical index of all parts shown in the supplement is
included as a further aid for rapid identification of parts.
All parts except accessories and accessory parts are cross-
referenced with group numbers. Accessories and accessory
parts are referenced to page numbers.



=

PARTS TRACTOR CATALOG
PAHT NAME

1

&

e ] PART NUMDER [ I'l‘t-'g-‘[ MOOLL ON STMIES ] YCAR
1. WHEELS, RIMS, DISCS & HUBS
1.1.1 Wheels
1A 312743 w, 16 2 58/
1.1,4 Hub & Bolt Assy. - Front Wheel
1A 313020 Incl, Cups 312548, 312518 & & Bolts 2 58/
1,1.§ Bolt - Front Wheel
1A 313022 12 58/
1.1.6 Nut = Front Wheel Hub Bolt
__ 1A 2N-1012 12 58/
1.,1,7  Cone & Roller Assy, - Front Wheel Bearing
1A 312520 Ozter w/313020 2 58/
1A 8L-4221 Inner w/313020 % 58/
11,8 Cup = Front Wheel Bearing
1A 312518 Inner w/313020 2 58/
1A 312548 Quter w/313020 2 58/
1.1.9 Retainer Assy. - Front Hub
1A 312523 2 58/
1-1.10 cm - Frmt “ub
AT 1308 2 58/
1.’. l R.llhl - Rﬂ.l' M
313167 12" x 28" 2| Optional Equipment 58/




2

@

m

rarTs TRACTOR catacos
o T

I L On v
2. BRAKES AND BRAKE CONTROLS
2,2 BRAKE CONTROLS
2,2,1  Podal - Brake
2B 313554 R.H, 1 58/
2,2,11 Arm - Brake Pawl
2B _| NCA-2324-A_ 1 58/
20894-S8 Bolt 7/16 - 20 x 1.68 (Pawl Arm)
Hex Hd, 1 58/
T4181-8 Key 1/4 x 7/8 (Arm to Camshalt)
Woodrufl 1 58/
2020 13 P"l - m
28 [ NCA-20705-B 2 88/
172255-88  Pin 3/16 x 1 (Pawl & Parking)
Brake Lever to Camshaft Lever
& Pawl Arm) Groove 2 58/
3.’. ‘a me -~ m BI'IM
2B _| NCA-22071-A R.H, 1 58/
2B | NCA-22072-A L.H. 1 58/
2,2,14 Sector - Brake Pawl
2B | NDA-2796-B 2 -Iss.f
2.2.15 Guide - Parking Brake Control Rod
2B 312817 2 |58/
2,2,16 Rod - Parking Brake Pawl Control
2B 312818 H, Short 1 | 58/
28 312819 R.H. Loag 1 58/
2,2.17 Spring - Parking Brake Pawl Control
2B | 312821 Lower 2 58/
2B 312822 Upper 2 58/
44710-88  Washer 1/4 (Spring Seat) Flat 8 58/
2,2,18 Clip - Parking Brake Pawl Control Rod
2B BM-9825 Rod to Lever 2 58/
2,2,20 Handle - Parking Brake Pawl Coatrol Rod
312820 L.H. 1 /
—_— 312886 R.H, 1 58/




wred oy o Smos slaguing U £q 2pa0 Woneeng Bo neoqs (e U doag)
S1¥3Vd Q3LVI3Y 2 LINN ONI¥3IILS 'JIXVY INOY¥4 ¥D¢ "By

85°058¢¢E
| S b—sone ¥ \
? ﬂ?lm.um BISE \

3TLE VEE—eD

...,ﬁ.m_uwm//,.r

PeLe \ \
w .




Fig. 3D4 POWER STEERING ACTUATOR ASSY.
Gmrmbﬂtml,dmnmmulnthml}dahPmN:mhrnﬂwmlniudm




PARTS TRACTOR CATALOG

o

wred Jo Jog b ey SEqUEIRN MR AQ P OIS SO Reogs Ko s dedas)
JIANITAD ONIYIILS JIMO4  #3E "Bl

(31°9°E) ASSV ZOPELE 4O 1¥Vd @
(85'9'€) ASSY OLYEIE O 1¥Vd ,

_v_oarng
Y8 1S n




PARTS TRACTOR CATALOG

T g0 | v meoge waquEn WR| A 2pi0 Beaunegl 00 aaeqe (e Lxqwns dedg
SI¥Vd Q3LV13Y 2 dWNd ONI¥3IILS ¥IMOd S3E "By

\

e\

YN SBLWL
wwaree: | e
) \.\ o
8S°SHSHSE —&= #
§IL6EL LW $-0408L
(HY) LY'SE BS'E

S EB6EE _ o
oP'S'E WS'E
(HY) LY'S'E /@

QE'SE

ov'S'E
6E'SE /@
— 1 SBLIIE
“ .‘ SE'SE




8

= ParTs TRACTOR catacos

3. FRONT SUSPENSION & STEERING SYSTEM

3.1 FRONT AXLE; SPINDLES & RELATED PARTS

3.1.1 Axle Assembly - Froot

_3AL 312538 Incl, 312562 & 312563 1 /
3A1 IrDBA-3110-A 4 $8/
|
3.1.4  Support Assy, - Front Axle
~A9AL 312506 1
351505.88 Washer 5/8 Fiat
354462-38 Bolt 5/8 - 11 x 2-3/4 (Support to
Engine) Hex Hd. 2 58/
3.1.5 Pin - Front Axle
3A1 312560 Assy. 1 58/
T4181-8  Key 1/4 x 1/8 Woodruff
353700-88 Nut 1-11/16 - 18 (Pin & Axle to
___Support) Hex 1 58/
3.1,8  Bushing - Front Axle
3A1 312562 Front w/312538 1 58/
—3Al 812563 Rear w/312538 1 58/
3.1,13  Spindle Assy. = Front Wheel
3A1 312603 Incl, TDBA-3110-A Dushing 2 %8/
72072.8 __ Pin - 5/32 x 1, 50 Cotter
351152-8  Nut - 7/8 - 14 (Spindle to Front
Wheel Hub) Hex Castle Slotted 2 88/
3.1.14 Washer - Front Hub Bearing Retainer
_SAL{ DB-1195 2 58/
3.1.18  Spacer - Front Axle
__3A1 312557 Pin Thrust - Rear 1 58/
ALY 312558 | Pin Thrust - Front 1 58/
3.1.22 Pin - Spindle
un?ﬂgg_a-aus-a 2 58/
3,1.23  Bearing Assy - Spindie Pin
SAL| B1T-3123.A 2 88/




PARTS TRACTOR CATALOG
—

e | PART nuweER l.g:’ "MOOTL OR SERICS TEAR
< % FRONT SUSPENSION & STEERING SYSTEM
3.1,24 Shield - Front Wheel Hub Mud
3A1 312565 58/
3.1.25 Stud - Front Axle Support
1 312509 4 88/
34808-ST _ Washer 7/16 Lock
34671-58  Nut 7/16 - 20 (Stud to Front Axle
Support) Hex 4 _
3.1,26 Insulator Assy - Support
—19AL NCB-6038-A 2 58/
3.1.27 Washer - Front Axle Pin Lock
—_3A1) = | W/312560 1
3.1.28 Ring - Spindle Pin Seal
3A1[TDBA-3125-A 4 58/
3.1,29 Pin - Spindle Locking
— AL 81T-3122 2 $8/
34608-87 Washer 1{!8 Lock
34671-88  Nut 7/16 - 20 (Retain Spindle
Pin & Locking Pin) Hex 2 S8/
3.1.30  Shield Assy, - Power Strg. Control Frt, Cable
3C4 313174 Outer 1 58/
3C4 313272 Inner 1 58/
42004-58  Bolt & L/W 1/4 - 20 x 5/8 (Inner
Shield to Cylinder) Hex Hd, 2 58/
3.1,31 Washer - Power Strg, Cyl, Connecting Sleeve End
3C4 3132903 1 58/
3.3 STEERING LINEAGE, DRAG LINKS & RELATED PARTS
—3al 312561 Jeo H, 1 88/
3A1 312502 R.H. 1 S8/

372073-38 Bolt 9/16 - 12 x 1,88 (Arm to
Spindle Assy. ) Hex Drid, Hd. ] 58/




PARTS TRAGTOR CATALOG
W I el L OR STNIES YEAR

3. FRONT SUSPENSION & STEERING SYSTEM

3.3.3  Sleeve - Stoering Drag Link Adjusting

5A1 312029 Assy, 1 58/

34811-87  Washer 5/8 Lock

33850-88  Nut 5/8 - 18 Hex

21180-88  Bolt, 5/8 - 18 x 2,75 (Clamp to
_Sleeve) Hex Hd, 2 58/

3.3.5 End Assy, - Drag Link, Conn, Rod & Power Steering Cylinder

308567 Kit_= Steering Tie Rod Exd L H, 1
Consists of the following:
(1) 312922 End Assy, (N,S.)

{1) 8Q-3332-A Dust Cover

(1) 8790188 Fitting 1/8 Lube

(1) 45304-S8 Nut 7/8 - 14 Hex Stotted
S (1) 72107-88 _Cotter Pin

_3AM[ 300568 [Kit - Steering Tie Red Ecd R, H, 1
Consists of the following:

(1) 312021 End Assy, (N.S.)
(11 89-3332-A_Dust Cover
(1) $7901.88_Plting 1/8 Lube
1

(1) 72107-88_Catter Pin__

.. 34 313473 Power Strg, Cyl, End Assy, R.H.
3E4 313474 Power Strg, Cyl, End Assy. L,H.

72107-88 _ Pin 1/8 x 2 Cotter

45304-88  Nut 7/8 - 14 Hex Slotted

3.3.6  Cover Assy. or Seal - Steering Linkage Ball Stud Dust

58/

s8/

58/
58/

00 82 [es 0a

3A1]  8Q-3332-A 2 58/
3B4| 313852 Dust Seal 2 58/

3.4 STEERING GEAR AND RELATED PARTS

3.4.2 Housing Assy. - Stecring Gear

313356 | Actuator 1 58/

21441-58  Boit 7/16 ~ 14 x 1, 12 (Actuator
Assy, & Choke Rod Brit, to
Trans, ) Hex Hd, 4 $8/

3.4.26 Shaft Assy. - Steering

3D4 313348 Actuator 1 58/
34424-88  Nut 1/2 - 20 (Wheel, Spring
& Seat to Shaft) Hex Lock 1 N

3.4.32 Seal - Steering Column Dust

:
)




PARTS TRAGTOR CATALOG
m‘

ne I PANT MUMDLR I I"a"l MOOCL OR SCRILS [ YR
3. FRONT SUSPENSION & STEERING SYSTEM
3.4,33  Spring - Steering Column Bearing
__3D4| 8N.3520 1 58/
3.4.34  Seat - Steoring Column Bearing Spring
4| B8N-3518 1 58/
3.4.35 Bearing Assy, - Steering Column
_3D4|  BN-3817 1 58/
3.4,36 Wheel Assy, - Steering
..3D4| 313140 1 58/
356515-888 Washor ,70 x 1,50 Flat_
351114-S8 Nut 11/16 - 20 (Strg. Wheol
to Shaft) Blird 1 58/
3.4.47 Emblom - Power Steering
3D4§ 313374 A 88/ _
3.4,59 Spacer - Powor Steering Actuator Housing
3D4 313681 1 58/
3.4.60 Washer - Power Steoring Actuator Friction
_3p4 313347 2 38/
3.4.61 Wheel - Power Steering Actuator
3D3| 313346 1 58/
3.4.62 Washer - Power Steering Actuator Shaft Thrust
3D4 313422 1 58/
3.4.63  Bushing - Power Steering Actuator Wheel
34| 313345 - 2] 58/
3.4,64 Spring - Power Steering Actuator Friction
D4 313343 1 58/
3.4,86 Washer - Power Strg, Actuator Shaft Thrust
34| 313340 2 58/
3.4.67 Seat - Power Strg. Actuator Friction Spring
—_3p4 313342 1 88/




ParTs TRACTOR catacos
i e

L

3. FRONT SUSPENSION & STEERING SYSTEM

3.4,68 Cap - Power Steering Actuator

3D4 313341 1 58/
3.4,70 Shield Assy, - Power Steering Control Front Cable
3C4 313174 Cuter 58/
3C4 313272 Inner 1 88/
42004-58  Bolt & L/Washer 1/4 - 20 - 5/8
(Shield Assy, ~Inner to Cyl.) Hex 2 58/
3.4.71 Washer - Power Steering Cyl, Coan, Slecve End
3C4 313293 1 58/
3.4.72  Cablo & Conduit Assy, - Power Steering
3ID4 313551 1 5‘8‘!
351153-8  Nut 7/8 - 14 Hex Jam 1
34914-87 Washer 7/8 Lock (Intornal
tocth) 1
33021-88  Nut 1/4 - 28 Hex Jam (Cable
& Conduit Assy, to Cyl, & Shield
Assy. ) 2 58/
351075-8  Nut 9/16 - 18 Hex Jam (Lock
Cable Condult Sieove to Cable
Conduit Assy. ) 1 88/
3.4.78 Conduit Assy. - Power Steering Ext, Cable Flexible
34 313534 1 58/
3.4.74  Bracket - Power Steering Control Cable
313572 1 58/
34807-S7  Washer 3/8 Lock
33800-88  Nut 3/8 - 24 Hox
20389-88 Bolt 3/8 - 24 x 1,00 (Front
Brkt, to L,H, Side Member)
Hex Hd, 1 %
313874 Center 1
313575 Rear 1 58/
3.5 POWER STEERING PUMP, OIL RESERVOIR & RELATED PARTS
3.5.1 Pump, Reservolr & Pulley Assy, - Power Stoering
_3e4] 313148 [N,S, Order Components 1 58/
3.5.7  Bracket - Power Steering Pump Support
__3E4 313421 W/313148 Pump 1 58/
354545-58 Bolt 3/8 - 16 x 2, 50 (Bracket to
Pump Housing) Hex Hd, 2 58/




13
<3
- PARTs TRACTOR caracos &=
G T e )
3. FRONT SUSPENSION & STEERING SYSTEM
3.5.8 Pulley - Power Steering Pump

—SE4_ 313150 | W/313148 Pump Assy, 1 E
353846-88 Washer §/16 Flat
353864-87 Scrow & L/W5/16 - 18 x,87
(Pulley to Pump) Hex Hd, 1 S8/
74172-8 Key 1/8 x 1/2 Woodruff (Pulley
to Pump Shaft) 1 S8/ _
3,5,10  Belt - Power Steering Pump
313149 a 1 88/
3,5,11  Hose or Tube Assy, - Power Strg. Return
34l 313170 | Cooler to Pump Tube Assy, _ 1 58/
H 813180 Cooler to Pump Hose 1 88/
3C4 313289 Cyl. to Cooler Tube Assy, Upper 1 58/
3C4 313270 Cyl. to Cooler Tube Assy, Lawer 1 58/
3c4 31321 ,_to Cooler Hose 1 58/
87976-8 _ Connoctor (Tubes to Cooler) 2 58/
3,5,12  Hose or Tube Assy, - Power Strg, Pump
_3C4! 313181 Tube & Hose Assy, 58/
3.5.13  Clamp Assy. - Power Strg, Hose
_3c4 313372 Pressure & Return Tubes to Cyl, 1 58/
34108-58  Nut 1/4 - 20 8q.
35046-58  Bolt 1/4 - 20 x , 75 (Tubes to
Cyl.) Rd, Hd., 1 58/
313444 Tubes to Engine 58/
34141-58  Nut #10-32 Square
31628-.8 Screw #10-32 x 5/8 (Clamps &
tube to brkt, to engine)
Fillister Hd, 1 58/
3C4| 59T-2342-A3 W/Return tubes Cyl, to Cooler 2 58/
W/Return tubes Cooler to Pump 2 38/
3.5.14 Pump Assy, - Power Steering
3E4 313351 W/313148 Pump Assy, 1 58/
3.5.15  Fitting - Power Steering Pump Valve Outlet
__SE4| KD-33627-A___|Cap - /313148 Pump Assy, 1 88/
87050-594 "O'Ring (Power Strg. Pump Valve
Outlet Cap Seal) 1 58/
3.5.17 Spring - Power Steering Pump Flow Coatrol Valve
3E4 313371 W/313148 Pump Assy, 1 58/




14

= PARTiT 'LB ACTOR caracoa «

b v I FART NUMDER J I’E"I mm I TEARm
3. FRONT SUSPENSION & STEERING SYSTEM
3.5.19  Valve Assy. - Powor Steering Pump
3E4 313366 W/313148 Pump Assy, 1 58/
3.5.22 Cover Assy. - Power Bteoring Pump Housing
3E4 313553 W/313148 Pump Assy. 1 88/
357648-S8  Pin 5/16 x 3/4 Dowel 2 58/
370903-S __ Pin - Dowel 1 58/
354869-58 Bolt 3/8 - 16 x 2,00 (Cover to
Housing) Hex Hd. 3 58/
3.5.24 Pin - Power Steering Pump Rotor Drive
3E4| LA-33633-A W/313148 Pump Assy. 1 58/
3.5.25 Shaft - Power Steering Pump Rotor
3E4| KD-33611-A W/313148 Pump Assy. 1 58/
350290-S _ Snap Ring 1 88/
3.5.20 Housing Assy, - Power Steering Pump
3E4 313365 W/313148 Pump Assy., 1 58/
87014-S94 "O'Ring (Flow Director Seal) 1 58/
87147-884 “O'Ring 1 58/
3,5,30 Seal Assy. - Power Stooring Pump Shaft Oil
3E4| LA-33623-A W/313148 Pamp Assy. 1 58/
3.5.35 Clamp Assy. - Power Steering Reservoir Cover
~SE4L 231133 | W/313148 Pump Assy. 1 88/
31112-832 _Screw 1/4 - 20 x .87 Fill. Hd, ! 58/
3.5.36 Cover Assy, - Power Stecring Oll Resorvoir
3E4 231134 W/313148 Pump Assy, 1 59.!
3.5.87 Gasket - Power Steering Ol Roservoir Cover
3E4 231191 W/313148 Pump N.S. ordor 231134 1 58/
3.5.38 Retalner Assy. = Power Strg. Oil Reservolr Filter Element
3E4 313362 W/313148 Pump Assy. 1 58/
3.5.39 Element Assy, - Power Strg, Oil Reservoir Filter
3E4 313353 W/813148 Pump Assy, 1 58/




PARTS TRAcTOR CATALOG
o TET i e

3. FRONT SUSPENSION & STEERING SYSTEM
3.5,40 Stud - Power Strg, Oil Roservoir

3E4 231115 W/313148 Pump Assy, 1 58/
3.5.41 Support - Power Strg. Oil Reservolr Filter Eloment
3E4 313363 W/313148 Pump Assy. 1 88/
3.6.42 Reinforcement - Power Strg, Oll Reservolr Orilice
SE4| LE-33553-A W/313148_Pump Assy. 1 88/ _
3.5.43 Reservoir & Tubo Assy, - Power Strg, Oil
3E4 313365 W/813148 Pump Assy, 1 58/
3.6.44  Gasket - Power Strg, Pump Intake & Exhaust Orifice
SE4| AG-33547-A | W/313148 Pump Assy. 1 l 58/
3.5.45 Bracket - Powor Strg, Pump Tube
313373 Tube to Engine 58/
3.5.46 Turnbuckle Power Strg, Pump Adjusting
3E4 310042 W/313148 Pump Assy. 1 58/
3,5,47 Rod - Power Strg. Pump Adjusting Turnbuckle
3E4 310039 L.H, Thread W/313148 Pump Assy, 1 88/
310043 R, H, Thread W/313148 Pump Assy, 1 88/
T201 Pin 1/8 x 5/8 Cotter
73971-58  Pin 3/8 x 1,56 (R.H. Rod to .
Power Strg, Pump)Clevis 1 88/
33923-S8  Nut, 5/16 - 24 (R.H. Rod to
Turnbuckle) Hex 1 58/
3.5.72 Kit - Power Steering Rotor
3E4 | HPN-3612-A W/313148 Pump Assy, 1 58/
3.5.73 Bolt - Power Strg. Pressure Hose
_3C4] 313307 1 58/
3C4 87016-894 "'O'Ring -(Pressure Hose Bolt
Seal) 1 58
3C4 87034-S94 "'O'"Ring (Pressure Hose Bolt
Seal) 1 58/
3.5.74  Filter - Powor Strg. Pump By-Pass
313549 1 /
3.5.75 Retainer - Power Steering Pump Gasket
313548 1 58/




o

parTs TRACTOR caracoc
“PART NAME

el A o e SO ]-bol -o'mm—l—.a.—
< B FRONT SUSPENSION & STEERING SYSTEM
3.6 POWER STEERING CYLINDER AND RELATED PARTS
3.6.8  Seal - Powor Strg. Cylinder Piston Rod Outer
—JEA 313454 1 S8/ .
3,6,10 Seal Assy., - Power Strg. Cylinder Piston Rod Inner
IE4 313458 1 58/
__3JE4 313462 Cylinder Valve 1 58/
27010-884  "O"Ring (Cxl. Valve Spool) i 58/
350118-8 _ Pin 1/8 x 5/8 Roll 1 88/
372489-8  "O"Ring (Cyl. Valve Spoal) 1 58/
3.6,36 Tube Assy, - Power Steering Cylinder
SE4 313475 Tube Inner 1 58/
SE4 313478 Tube Outer 1 58/
3.6.45 Sleeve - Power Strg, Cyl. Connecting Rod End
B4 313472 1 %sgg
3,6,46 Guide - Power Strg. Cyl. Piston Rod
—3E4.| 313477 1
87145-S94 “O'Ring - Piston Rod Guide 2 88/
3.6.47 Plug - Power Strg. Cyl. Valve Spring
3E4 313464 1 88/
;
3.6.48 Piston Rod Assy, - Power Strg, Cyl,
_3B4] 313476 1 58/
3.‘.“ m“'mmm cy.o P‘lltu'l
__SEA| 313459 88/
3.‘.“ Mllﬂl' . Pdﬂl’ ﬂr‘. Cﬂ. m m
—3E4] 313401 1 88/
3.6,51 Plug - Power Strg. Cyl, Valve Housing
—SE4 313463 1 58/
87018-594 "O'"Ring - Valve Hsg, Piug 2 58/
§7021-594__"O'"Ring - Valve Heg, Plug 2 58/
3,6,52 Seal - Power Strg. Cyl. Valve Bady
—3B4] 313457 2 58/




parTs TRACTOR caraLoc

ho | PamT huneen ] PART NAME L'a"l MOOCL OR SCAILS [ Ve
3. FRONT SUSPENSION & STEERING SYSTEM
3.6.54 Retalner - Power Strg. Cyl. Spool Oil Seal
SE4 313460 1 88/
3.6.55 Pin - Power Strg. Cyl, Valve Actuating
3E4 313465 1 88/
3.6,56 Bushing - Power Strg, Cyl. Valve Actuating Stud Support
3E4 313467 2 58/
3.6.57 Support - Power Strg, Cyl, Valve Actuating Stud
—3E4 313466 1 58/
3.6,58 Guide - Power Strg, Cyl, Valve Actuating Stud Support
3E4 313468 1 8/
= 1 58/
3.6.59 Seal - Power Strg, Cyl. Valve Actuating Stud
__3E4 313455 1 58/
3,.6,60 Washer - Power Strg, Cyl, Valve Actuating Stud
_3B4! 313469 1 88/
3,6,61 Stud - Power Strg. Cyl. Valve Actuating
—JE4 313470 1 58/
3.6,62 Nut - Power Strg, Cyl, Valve Actuating Stud Jam
3E4 313471 1 58/
6.3.7  Pulley = Crankshaft
&C 313118 1 58/
7/16 Lock
20330-88 Bolt 7/16 - 14 x 5/8 (Pulley
to Hub) Hex Hd, 4 58/
313605 1 58/




18
= ParTs TRACTOR caracos ©
mu [ FANT NAME ﬁ"l MODEL On SCAILS I Vean

8. COOLING SYSTEM

8.1 RADIATOR, SHROUD CONNECTIONS & RELATED PARTS

8.1,1 Radlator Assy,

__8A 313131 1 58/
34808-87  Washer 7/16 Lock
351641-88 Bolt 7/16 - 14 x 1,00 (Rad, to
Eront Axie Support) Hex Hd, 2 58/
87976-8 Comnector 1/2 Inverted Flare
Tube 23 58{
B. 1.2 cuk “"o o mw Drain
—B8A_| ON-8115-B 1 88/
8.1.3 Cap Assy, - Radiator
B8 | 1T-8100-A2 1 58/
8.1.6  Insulator - Radiator Suppart
—BA L NAA-B8120-A 2 L
8.1.7 Hose - Cylinder Hoad & Radiator
BALL 310048 | 1 58/
—B8A 1 313151 | Radiator Lower 1 158/
8.1.8  Clamp Assy. - Hose
—8A | 60-8287-A | Lower Radiator Hose 2 /
LBOM-8287 | Uocer Radiator Hose 2 58/
8.1.9 Shroud - Fan
_BA. 313142 1 58/
357622-88 Scrow & L/W#8 -32x3/8
{Shroud to Radiator) (] 58/
3. 1. lo lelm - Wﬂ.er W
8A 310081 W/Power Steering 1 58
34806-87 _ Washer 5/16 Lock
20366 5/16 - 18 x 7/8 (W
0 gc']".tttletcclrm. t:(.‘y/l.; Ha.) Hex Hd, | 2 58/
8.1.11 Gasket - Water Outlet Connoction
8A | EAF-8255-A 1 58/
8.1.12 Thermostat Assy. - Water
8A | EAF-8575-B Except Diesel 1 58/
8A | EBE-8575-B _Diesel Only 1 58/
8.1.14 Shield - Radiator Lower Hose
312020 ; 1 58/




rarts TR ACTOR CATALOG

9.3.95

34905 57 9.8.14

379118.52
I 341&9& ' 9.0.13
9.8.15 3721178

49300 34031-59 9.8.3

34081.58 :
: 9 8.13
33795-50 9.8
; h o "' 'nms.s': 91593.58

> 34804
57
“‘350947-59

Fig. 9H1 FOOT ACCELERATOR (Gasoline)
Growp suesbers oaly shown on Bustratios. Order by Part Numbers sbows in list of parta.

R

1645258
2810

9.9.11
t&l!

-
ﬁ 'M\ { 71758
1427587 ) //j ‘1
” 9.8.15
1200358 “""“ 3184175

91’ 30N

_ffﬁ

35547158

Fig. 9H2 FOOT ACCELERATOR (Diesel)
Grosp numbers caly shown co [lastrathon, Osder by Part Nombees shown in et of pasts.




2]

PARTS TRACTOR CATALOG

Y ] FART NUMBLA | PART MAME k&el OR SLRICS YCAR
9. FUEL SYSTEM
0.8 ACCELERATOR & RELATED PARTS

9.8,1 Pedal Assy, = Accelerator

9H 312768 1 58/
372117-8 _ Bumper - Accelerator Podal 2 58/
9.8.2 Plate = Accelerator Pedal Mounting
9H 312761 1 5¢/
34806-87 _ Washer 5/18 Lock
355471-S8 Bolt 5/16 - 24 x , 75 (Plate to R, H.
Running Board) Carr, Hd. 2 58/
9.8,3 Rod Assy, - Accelerator Pedal
9H 312769 Except Diesel 1 58/
9K 313049 | Diesel Only 1 58/
9.8.4 Lever Assy, = Accelerator Control
9H 312762 Except Diesel 1 58/
34129-S _ Nut 1/4 - 20 Square
33795.88  Nut 17/4 - 20 Hex
91583-88 Screw 1/4 - 20 x , 75 (Lever
Lo Shaft) Cone Point Set 1 S8/
9H 313052 Diesel Only 1 58/
44726-S8 _ Washer 3/8 Flat
T4278-87  Spring - Retainer (Lover to
Support) 1 58/
9.8.5  Support - Accelerator Control
8H 312766 Except Diesel 1 58/
9H 313051 Diesel Only 1 58/
9.8.6  Shaft - Accelerator
—9H 312765 1 58/
74275-S7 __ Retainer - Shaft Spring 1 58/
9.8.7 Rod & Guide Assy. - Throttle Control
94 312760 Except Diesel 1 58/
42300-88 Screw #10 - 16 x . 38 Slotted Hex
Hd, Tapplog 3 58/
34905-87 4
34081-88  Nut 1/4 - 28 (Rod & Guide to
Rod End Assy, ) Hex 1 58/
T2003-88 Pin 1/16 x 1/2 (Rod to Bellerank
Assy. ) Cotter 1 58/
372118-52 Clip ~ (Rod & Guide Assy,
R, P. M. Set) 1 58/




esrs TRACTOR cavaco
PART NAME lm‘;.-c.f[ m

9. FUEL SYSTEM
’l ena Rd - MMCI' cmd
—8H | 312767 | Exceot Diesel 1 58/
9H 313057 Diesel Only 1 /
9.8,9 Rod - Throttle Control
oH 313056 Diesel Only 1 88/
T2003-88 Pin 1/18 x 1/2 (Rod to Laver and
Bellerank Assy, ) Cotter 2 88/
0.8.10 Stop - Throttle Control Rod
O . 313058 | Diesel Only 2 38/
206452-88  Screw #8 - 32 x 3/16 (Stop to
Rod) Bd, Hd, 2 58/
9.8,11 Guide - Throttle Control Rod
9H 313089 Diesel Only 1 38/
9H 312821 Diesel Only 1 83/
44717-8  Washer #12 V.S,
T2003-88  Pin - 1/16 x 1/2 (Spring to Rod)
_Cotter 1 58/
9.8.13  Connector Assy, - Throttle Control Rod
o4 311924 2 58/
34061-S8  Nut 1/4 - 28 (Connectar to Rod)
Hex 2 38/

9.8.14  Anchor - Accelerator Pedal Pressure Balasce Spring

H 312770 Except Diesel 1 58/
OH | NAA-99595-B Diesol Only

S
|
9.8.15 Spring - Accelerator Pedal Prossure Balance
9H_| NCA-9827-A Except Diesel 1 58/
_9H | 313088 Diesel Only 1 158/
ﬁmﬁmﬁ Governor Compensator
9H | 8M-0425 1 85/




PARTS TRAOTOR CATALOG

z

&

o I PART WuwecR | J.gtol WOOLL OR SERICS l YOAR
12. ELECTRICAL WIRING, CABLES & LIGHTS
12,2 LAMPS, LAMP WIRING, LAMP SWITCH AND MOUNTING PARTS
12,2,5 Wiring Assy. - Switch to Headlamps
T 313358 I 1 58/
12,2,11 Head Lamp Assy,
_12¢ 312551 (6 Volt 2 188/
12C 312553 12 Volt 2 58/
34809-S8 _ Washer 1/2 Lock
356083-52 Nut 1/2 - 20 (Headlamp to
Hood Front Grille) Hex 2 58/
12,2,14 Bulb - Headlamp
__12¢ 312564 6 Volt 2 58/
__12¢ 312558 12 Volt 2 58/
12.2,17 Door Assy, - Headlamp
12¢ 312647 [ 2 58
i 1




ParTs TRACTOR catacos

orE9l-

Spiend g g o e sy ) g puy e e s Cpres cmpenin ey

S1¥Vd Q31V13¥ ® YIOA¥ISIY 110 DIINVICAH ‘31139 D91 644

91
~ £'9)
S~
“~—




&

rarts TRACTOR catacos

mm

PART MAME

m

16. SHEET METAL & RELATED PARTS
16,2,2 Panel Assy, - Hood Top Center
168 310891 1 58/
I‘.’c‘ PlMl & M m,. - HM m.
168 312726 1 88/
_16B!| 312014 R.H. 1 58/
351339-A2-S Washer .311.D. x 1.00 O,D,
Rubber (used as Shim) é 58/
44 2 58/
34806-87 _ Washer 5/16 Lock
33798-88 __ Nut $/16 - 24 Hex
372110-S100 Screw 5/16 - 24 x 1,25
(Panels & Reservoir to Grille)
Truss He. 6 58/
16,2,8 Pancl Assy. - Hood Top Rear
A8BL 310845 i $8/
168 310849 1 58/
3540890-5100 Plug 2-1/16 (used to olug
Indicator Hole in Panel) 1 58/
74250-87 __ Plug_1-1/8 (Inst. Light Hole) 1 58/
Washer 910 Lock
30032-88  Screw 410 - 32 x . 38 (Rear
Panel to Side Panels) Pan Hd, E S8/
34806-87 _ Washer 5/16 Lock
33797-88  Nut 5/16 - 18 Hex
80351-S8  Stud 5/16 - 24 - 18 x . 88 (Rear
Panel Lo Side Panels) Screw 2 88/
16.2.9 Panel Assy. - Hood Rear Lower
AeBl 312342 1 83/
42905-88 Screw & L/W 5/16 - 24 x .75
Hex Hd. 4 58/
354425-S8 Screw 5/18 - 24 x .88 (Rear
Parel to Side Panel)
Truss Hd, Cross 4 58/
35442588 Screw 5/16 - 24 x .88 (Roar
Lower Panc! to Rear Top
Panel) Truss Hd, Cross 2 LT -
44730-58  Washor 7/18 Fial
34808-87  Washer 7/16 Lock
21443-58 Bolt 7/16 - 14 x 1, 00 (Rear
Lower Panol to Actuator
Assy,) Hex Hd, 2 88/
16.2.10 Grille Assy. - Radiator
__16C 312721 1 58/
34811-87  Washor 5/8 Lok
33806-S8  Nut 6/8 - 18 (Grille to Side
Members & Fri. Axle Support)
Hex 6 58/




PARTS TRAGTOR CATALOG

eg]

MOOCL OR

SHEET METAL & RELATED PARTS

8/

34079-S8 _ Nut #10 - 32 Hex

to R.H, Side Pa.nel ) Pan Hd,

39032-88  Screw #10 - 32 x , 38 (Catch Assy.

to R.H. Side Panel) Carriage

351665-S3 Bolt #10 - 32 x , 38 (Catch Assy,

| 58/

16.2.18 Latch - Hood Top Center Panel Catch

—1B

| NAA-10628-C

188/

34805-5T _ Washer 1/4 Lock

43260-58 Screw & L/W 1/4-20 x , 50
(Latch to Top Center Panel)
Hex Hd.,

|88/

16,2.17 Spring - Hood Top Panel Lift

34803-S7 _ Washer #10 Lock

34079-88 _ Nut #10 - 32 Hex

38032-88  Screw #10 - 32 x , 38 (Catch
Assy, & Spring to Side Panel
R, H,) Pan Hd,

L 58/

16,2,.18 Hinge - Hood Top Center Panel

168

| NAA-16689-C

Rear

38/

16B

311105

Front

58/

354486-52 Nut 3/8-16 (Spring Hinge to L. H.

88/

Side Panol) Hox

370986-58 Scre 4-20x,50H
Wn!raruﬂd. ml:coto C“mor
Panel Assy,)
(Center Latch to Panel)

58/
58/

16.2.19 Hinge - Hood Side Panel

NAA-16651-B

58/

60903-8  Rivet 3/16 x 3/8 (Hinge & L.H,
Side Panel) Oval Hd. Solid

38/

16,2,.31 Emblem or Plate - Hood Front

16C

312718

Emblem

387516-S2 Nut 12-24 Cage

50308-813 Scrow 12 - 24 x 1,00 (Emblem
to Plate) Rd, Hd, Cross

_Recessed

58/

16,2,37 Bolt - Hood Front Grille

i6C

312738

Grille to Side Membera & Support

s8/




rarTs TRACTOR caraos
e [ PART NUMDCR [ "PART WAME I"g"l MOOLL OR SLRES YEAR
16. SHEET METAL & RELATED PARTS
16,2,38 Door - Hood Fromt Grille
16C 312708 1 58/
372104-S2_Nut 3/8 - 16 v
50332-S8 Scroew 3/8 - 18 x 1,50 (Door to
Grille) Rd, Hd, Cross Recessed 4 58/
16,2,39 Plate Assy, - Hood Froot Emblem Mtg,
16C 312740 Tnel, 2 nuts 1 88/
16,2,40 Letters - Front Grille Door
16C 1006691 " 1 83/
16C 1008692 apyr 1 58/
T 16C| 1000688 | "R" 1 s8/
16C 1006694 e 1 58/
45055-82  Nut 1/4 (Letters to Froot Grille
Door) Spring Sted 8 58/
16,3 RESERVOIR - HYDRAULIC EQUIPMENT OGIL
16,3.1 Reservoir Assy, - Hydraulic Equipment Oil
16C 312851 1 58/
lo. 302 m m,- - mwc mmﬂ m R0.0I“VQI.!
10C] siamee 1 s/
34806-8T  Washer 5/16 Lock =
357344-88 Bolt 5/16 - 24 x 1,40/1,34 -
(Strap to Reservoir) Carr. Hd. 2 58/
16,8.3 Gasket - Hydraulic Equip. Oil Reservalr Filter Cap
L ASCE 313399 1 88/
16,3.4 Cap Assy, - Hydraulic Equip. Oil Reservolr Air Filter
16C 313398 1 58/
16,3,5 Hose - Hydraulic Equip. Oll Reservoir
__18C| 812785 2 S8/
16,3,6 Clamp Assy, - Hydraulic Equip, Ofl Reservolr Hose
T T 4 58/
16.3.7 Plug - Hydraulic Equip. Oil Reservoir Filter Drain N
16C|  9N-7010 1 58/
16,3,8 Gasket - Hydraulic Equip, Oil Reservolr Fill, Drain Plug
18C!| 8N-7011 1 58/ _




rarts TRACTOR caraoc

WA o g g Mo b 1n) §4) A e gy (e Mg £ [1ne sasjommn deut )

S13Vd QILVIIY 2 IWVAES V6l By




M| PARY NuMBEN

|

PART;LBAGTOR CATALOG

2 e

19. FRAME & RELATED PARTS
111 l. ‘ W m’. - TOG
__19A 312616 1 S8/
33800-58  Nut 3/8 - 24 Hex %
20380-S8  Balt 3/8 - 24 x 1,00 (Tool Box
to Side Member L, H, ) Hex Hd. 3 58/
19.1 FRAME & RELATED PARTS
19.1,1 Member - Frame Side
oA 312588 [R.m. 1 58/ _
__19A 312537 1 58/
351500-S7 Washer 5/8 Lock |
21172-S8  Bolt 5/8 - 18 x 1. 80 (Side Mombers o
to Hangers) Hex Hd, 8 58/
351500-S7 _Washer 5/8 Lock =
350543-S8  Bolt 5/8 - 18 x 2. 00 (Side "
Members to Brikts. ) Hex Hd, 4 58/
16,1,2 Hanger = Frame Side Member
A8A | 312627 2 58/ _
1'0 103 Bl’ll:m - m M "&mhr
312956 RN, 1 58/
19A 312557 L.H. 1 58/
351500-S7__ Washer 5/8 Lock ,
372136-S8 Bolt 5/6 - 11 x 1, 68 (Brkts to
Trans. ) Hex Hd, 8 58/
19.1.4 Bolt - Side Members to Axle Support
AeAl 312615 6 58/
19,1,5 Nut - Side Members to Axle Support Bolt
19A | BB-1120 6 58/ _
19.1.6 Guard - Foot
A 31zses 1 58/
Y i Lock s
33709-S8  Nut 3/8 - 16 Hex
302319-S8 Bolt 3/8 - 16 x 1, 00 (Guard to
R.H, Side Member )Rd. Hd. 3% 58/




&>

PARTS TRACTOR CATALOG

MODEL OR SIRILS

mu T [ vean
INDUSTRIAL TRACTOR ACCESSORIES

312533 Link - Drawbar Stabilizer 2 ~S8L

— 230044 | Pin - Anchor 2 38/

2N-608 Linch Pin & Locking Ring Assy. 2 88/

351500-87 Washer 5/8 Lock
% 2 88/
INDUSTRIAL TRACTOR DECALS
21 1821 58/
2.1 1841 8L
INDUSTRIAL TRACTOR 'O'RINGS
87010-894 Power Steering Cylinder Valve Spool 1 3.6.12
87014-894 Powor Steering Pump Flow Director Seal 1 3,5,29
87016-594 Power Steering Prossure Hose Bolt 1 8.5,73
__B7018-594 Power Steer Valve P 2 36,51
87021894 Power A Valve H 2 3,651

87034594 Power Steering Pressuro Hose Bolt 1 3,5.78
—.57050-504 Power Steering Pump Outlet Fitting 1 3,518
—87145-894 Power Steering Cylinder Piston Rod Guide | 2 3,5,45
87147504 Power Steering Pump Housing 1 3.5,20
. 372489-8 Power Steering Cyl, Mey. & Spoal Valve 1 3.6,.12




Ko

3l

&

PARTS TRAGTOR CATALOG

Numerical Index

Besd Kana Oroup Mamber n.ml [, GCroup Maber
2N-1012 | Nut - Front Wheel 1,1,6 312342 | Panel Assy, - Hood Rear Lower 16,2,9
1120 Nut - Side Mbr, to Support Bolt 19.1.5 312518 | Cup - Front Wheel Brg. 1.8
1195 Washer - Front Hub Brg. Retalner 3.1,14 312620 | Cone & Roller, Front Wheel 1.1.7
2324 Arm - Brake Pawl 2,2,11 312523 | Retainer, Front Hub 1,1,9
2342 W/Return tubes Cyl. to Cooler 3.5,13 | 312536 | Member - Frame Side R.H, 18, 1.1
2796 Sector - Brake Pawl 2.2,14 312537 Member - Frame Side R.H. 19.1.1
3110 Bushing - Front Wheel Spindle 3.1,2 312538 | Axie Assy, - Front 311
31156 Pin = Spindle 3.1,22 312548 | Cup - Front Wheel Brg, 1.1.8
3122 Pin - Spindle Locking 3.1,29 312551 | Head Lamp Assy, 12.2.11
3123 Bearing Assy. - Spindle Pin 3.1,23 312553 | Head Lamp Assy. 12,2,11
3125 Ring = Spindle Pin Seal 3.1,28 312554 | Bulb - Headlamp 12.2,14
3332 Cover Assy. or Seal - Dust 3,3.6 312555 | Bulb -~ Headlamp 12,2,14
3517 Bearing Assy. - Sirg, Column 3.4,35 312557 | Spacer - Front Axle 3.1,18
3518  |Seat - Strg, Col, Brg. Spring 3.4.34 312558 | Spacer - Fromt Axle 3.1.18
3520 ! Spring - Strg. Column Brg. 9.4.33 312560 | Pin - Front Axle 3 LS
3612 Kit - Rotor 3.5.72 312562 | Bushing - Front Axle 3.1.8
8L-4221 Cone & Roller, Front Wheel L1 312563 | Bushing - Front Axle 3.1.8
4636 Washer - Front Axie Pin Lock 3.1.27 312565 | Shield - Front Wheel Hub Mud 3.L24
6038 Insulator Assy. - Support 3.1.28 312566 | Guard - Foot 19.1.6
7010 Plug - Hyd, Equip, Oil Reserv, Drain| 16,3.7 312501 Arm - Front Axle Spindle 3.3.1
7011 Gasket - Reservolr Drain Plug 16.3.8 312592 | Arm - Front Axle Spindle 3.3.1
8100 Cap Assy. - Radiator 8.1.3 312503 | Spindle Assy, - Front Wheel 3.1.13
Bl115 Cock Assy. - Radiator Drain 8.1,2 312596 | Support Assy. - Front Axie 3.1.4
8125 Insulator - Radiator Support 8.1.6 312590 | Stud - Front Axle Support 3,1,28
8255 Gasket - Water Outlet Conn, 8. L1l 312615 | Bolt - Side Mbrs. to Axle Support 19.1.4
‘u? CMP M'Yo = Hose 8. l- 8 31“1‘ B'w m,’. — 1'001 110 l- 1
8878 Thermostat Assy, - Water 8.1,12 312627 | Hanger - Frame Side Member 19.1,2
0a2s Clip - Parking Brake Control Rod 2,2,18 312647 | Door Assy, - Headlamp 12.2,17
9825 Clip - Rod End Gov., Compensator 9.8,16 312718 | Emblem or Plate - Hood Front 16,2.31
9827 Spring - Pedal Pressure Balance 9,8.15 312726 | Panel & Gussel Assy, -Hood Side 16.2.4
16628 Latch - Hood Top Ctr, Panel Catch 16.2,16 312727 | Grille Assy, - Radiator 16,2,10
16645 Catch Assy, - Hood Top Ctr. Panel 16.2.15 312735 | Hose - Hyd, Equip. Oil Reservoir 16.3.5
168851 Hinge - Hood Side Panol 16,2.19 312738 | Bolt - Hood Front Grille 16,2,37
16689 Hinge - Hood Top Center Panel 16,2,18 312743 | Wheels 1.L1
16925 Spring - Hood Top Panel Lift 16.2,17 312760 | Rod & Guide Assy, - Throttle Control 9.8,7
22071 Lever - Parking Brake 2.2.13 312761 | Plate - Accelerator Pedal Mg, 9.8.2
22072 Lever - Parking Brake 2.2,13 312762 | Lever Assy. - Accelerator Control 0.8.4
22785 Pawl - Brake 2,2,12 312765 | Shaft - Accelerator 9,8.6
33547 Gasket - Pump Orifice 3.5.44 812768 | Support - Accelerator Control 9,8.5
33553 | Reinf, - Oil Reservoir Orifice 3,5,42 312767 | Rod - Accelerator Control 9.8.8
33611 Shaft - Pump Rotor 3.5.28 312768 | Pedal Assy, - Accelerator 9.8.1
33623 Seal Assy, = Pump Shaft Oil 3.5.30 312769 | Rod Assy. - Accelerator Pedal 9.8.3
33627 Fitting = Pump Valve Outlet 3.5.15 312770 | Anchor - Balance Spring 9.8,14
33633 | Pin - Pump Rotor Drive 3.5.24 312782 | Strap Assy. - Hyd. Equip. Oil Reserv.| 16,3,2
89595  |Anchar - Balance Spring 9.8,14 312798 | Door - Hood Front Grille 16,2,38
107325 |Clamp Assy. - Reservoir Hose 16.3.6 312817 | Guide - Parking Brake 2.2,15
231115 | Stud - Ofl Reservoir 3.5,40 312818 | Rod - Parking Brake Pawl Control 2,2.18
231133 | Clamp Assy, - Reservoir Cover 3.5.35 312819 | Rod - Parking Brake Pawl Comtrol 2,2,16
281134 | Cover Assy, - Oil Reservoir 3.5,36 312820 | Handle - Parking Brake Control Rod 2.2.20
231191 Gasket - Ofl Reservoir Cover 3.5.37 812821 | Spring - Parking Brake Pawl Control 2.2.17
309567 |End Assy. - Tie Rod 3.3.5 312821 | Spring =« Throttle Control Rod 9.8,12
308568 | End Assy, - Tic Rod 3.3.5 312822 | Spring - Parking Brake Pawl Control 2.2.17
310031 | Connection - Water Outlet 8,.1.10 312851 | Reservoir Assy. - Hyd. Equip. Oll 16.3.1
310089 |Rod - Pump Adj, Turnbuckle 3.5.47 312886 | Handle - Parking Brake Control Rod 2.2.20
310042 | Turnbuckle - Pump Adj, 3.5.46 312014 | Panel & Gusset Assy, - Hood Side 16,2.4
310043 |Rod - Pump Adj, Turnbuckle 3.5.47 312920 | Shield - Radiator Lower Hose 8.1.14
310048 |Hose - Cyl, Head & Radiator Uppor 8.1,7 312929 | Sleeve - Strg, Drag Link Adj, 3.3.3
310845 | Panecl Assy, - Hood Top Rear 16.2.8 312058 | Bracket - Frame Side Mor. R.H. 19.1.3
310849 | Panel Assy, - Hood Top Rear 16,2.8 312957 Bracket = Frame Side Mbr, L, H, 19.1.3

310891  Panel Assy, - Hood Top Center 16,2,2 313020 | Hub & Bolt Assy, 1.1.4
311105 | Hinge - Hood Top Center Panel 16,2,18 313022 | Boit, Front Wheol 1.1,5
811924 | Comnector = Throttle Control 9.8.13 313023 | Cup - Front Hub 1.1,10

14




Ko

rarts TRACTOR cataLos

0

Numerical Index

Banie Nane ]ﬂrwp Barber Basle Nzise Group Wanker
313049 | Rod Assy, - Accelerator Pedal 0.8.3 313462 | Hsg. & Spool Assy, - Cyl, Valve 3.6.12
313051 | Support - Accelerator Control 9.8.5 313463 | Plug - Cyl, Valve Hsg, 3.6.51
313052 | Lever Assy. - Accelerator Control 9.8.4 313464 | Plug - Cyl. Valve Spring 3.6.47
313053 | Spring - Pedal Pressure Balanco 9.8,15 313465 | Pin - Cyl. Valve Actuating 3.6,55
313056 | Rod - Throttle Control 9.8.9 313466 | Support - Cyl, Valve Actuating Stud 3.6.57
813057 | Rod - Accelerator Control 9.8.8 313467 | Bushing - Cyl. Valve Actuating Stud 3.8,%8
313088 | Stop - Throttle Control Rod 9.8,10 313468 | Guide - Actuating Stud Support 3.6.58
313059 | Guide - Throttle Cortrol Rod 811 313468 | Washer - Cyl, Valve Actuating Stud 3.6.60
313118 | Pulley - Crankshaft 6.3.7 313470 | Stud - Cyl, Valve Actuating 3.5,61
313131 | Radliator Assy, 8.1.1 313471 | Nut - Cyl. Valve Actuating Stud Jam 3.6,62
313140 | Wheo! Assy, - Steering 3,436 313472 | Sleeve - Cyl, Conn, Rod End 3.8.45
813142 | Shroud - Fan 8.1.9 313473 | End Assy. - Power Strg, Cyl, 3,3.35
313148 | Pump, Reservoir& Pulloy Assy. 3.5.1 313474 | End Assy. - Power Strg. Cyl. 3.3.5
313140 | Belt - Power Strg, Pump 3.5.10 313475 | Tube Assy. - Cyl. Inner 3,6.36
313180 | Pulley - Power Strg. Pump | 3.5.8 313476 | Piston Rod Assy, - Cyl, 3.6.48
313151 | Hose - Cyl, Head & Radiator Lower 8.1.7 313477 | Guide - Cyl. Piston Rod 3.6.46
313174 | Shield Assy, 3.4.70 313478 | Tube Assy, - Cyl, Outer 3.6,36
3183170 | Tube Assy, - Power Strg, Return 3511 313534 | Comduit Assy. 3.4.73
313180 | Hose - Power Strg. Return 3.5.11 313549 | Filter - Pumyp By-Pass 3.5, 74
313181 | Tube & Hose Assy. - Pump 3.5.12 313552 | Cover Assy, or Seal - Dust 3.3.6
313197 | Rims - Rear Wheols 1.2.1 313553 | Cover Assy, - Pump Hsg. 3.5.22
313269 | Tubo Assy. - Power Strg. Return .5.11 313356 | Housing Assy. - Steering Gear 3.4.2
313270 | Tubo Assy. - Power Strg, Return 3.5.11 313548 | Retalner - Pwr, Strg. Pump Gaskoet 3.5.75
313271 | Hose - Power Strg. Return .51 313551 | Cable & Conduit Assy, 3.4.72
313272 | Shield Assy, 3.4.70 313554 | Pedal - Brake R, H, 2.2,1
313203 | Washer 3.4.71 313572 | Bracket - P,S, Control Cable 3.4.74
313307 | Bolt - Pressure Hose 3.5.73 813574 | Bracket - P.8. Control Cable 3.4.7
313338 | Spacer - Pwr, Strg. Actuator Hsg. |  3.4.50 313575 | Bracket - P,S. Control Cable 3.4.74
313340 | Washer - Actuator Shaft | 3.4.86 313605 | Extension - Clutch Reloase Shaft Arm|  1.3.25
313341 | Cap - Power Steering Actuator 3.4.68 1008681 | Letters - Front Grille Door 16.2,40
313342 | Soat - Actuator Friction Spring 3.4.67 1006692 | Letters - Fromt Grille Door 18,2, 40
313343 | Spring - Actuator Friction 3.4.64 1006693 | Letters = Front Grille Door 16,2, 40
313345 | Bushing - Actuator Wheel 3.4.63 1006604 | Letters - Front Grille Door 16,2, 40
313346 | Whee! - Power Strg. Actuator 3.4.61
313347 | Washer - Actuator Friction 3.4.00
313348 | Shaft Assy. - Strg, 3.4.26
313351 | Pump Assy, - Power Strg, 3.5.14
313353 | Elem. Assy, - Oil Reserv, Filtor 3.5.30
313355 | Reservolr & Tube Assy. - Oil 3.5.43
313358 Wiring Assy, - Switch to Headlamps 12.2,5
313362 | Ret. Assy, - Oll Reserv, Filt, Elem. 3.5.38
313363 | Support- Oil Reserv, Filt, Elem, 3.5.41
313365 | Housing Assy, - Pump 3.5.29
313366 | Valve Assy, - Pump 3.5.19
313371 | Spring - Pump Flow Control Valve 3.5,17
313372 | Clamp Assy. - Power Strg. Hoso 3.5.13
313373 | Bracket - Pump Tube 3.5.45
313374 | Emblem - Power Stecring 3.4.47
313305 | Seal - Strg, Colurn Dust 3.4.82
313388 | Cap Assy, - Reservoir Filter 16.3.4
313399 | Gasket - Reservoir Filter Cap 16,3.3
313421 | Bracket - Pump Support 3.5.7
313422 = Washer - Actuator Shaft Thrust 3.4,62
313444 | Clamp Assy. - Power Strg. Hose 3.5.13
313454 | Seal - Cyl, Piston Roed Outer 3.8.8
313455 | Seal - Cyl, Valve Actuating Stud 3.6,59
313456 | Seal Assy, - Cyl, Piston Rod Inner 3.6.10
313457 | Seat - Cyl, Valve Body 3.6,52
313458 | “O'"Ring - Cyl, Valve Hsg. & Spool 3.6.53
313459 | Ring - Cyl, Piston 3.6.49
313460 | Ret. - Hsg, & Spool "O"Ring 3.6.54
3134681 | Retainer - Cyl, Inner Tube 3.6.50




	Front Cover
	Foreword
	Wheels, Rims, Discs and Hubs
	Brakes and Brake Controls
	Front Axle, Steering
	Power Steering Actuator Assembly
	Power Steering Cylinders
	Power Steering Pump and Related Parts
	Front Suspension & Steering System 
	Cooling System
	Foot Accelerator
	Fuel System
	Electrical Wiring, Cables & Lights
	Grill, Hydraulic Oil Storage
	Sheet Metal and Related Parts
	Frame and Related Parts
	Accessories, Decals, 'O' Rings
	Numerical Index



